

CERTIFICATES - QUALITY GUARANTEED

To provide best quality and best service to our customers, we are organized according to DIN EN ISO 9001: 2008, continuously tested and certified. This certification documents our conformity of the quality management system.

CERTIFICATES

APPROVALS

EXPERTISES

TEST REPORTS

ZERTIFIKAT ■ CERTIFICATE ■ CERTIFICADO ■ CERTIFICAT ■ 證書 ■ 證書 ■ 證書 ■ 證書 ■ 證書



CERTIFICATE

The Certification Body of TÜV SÜD Management Service GmbH
 certifies that

PSI Products GmbH
 Ulrichstraße 25
 72116 Mössingen, Germany

Kirschenfeldstraße 18/2
 72147 Nehren, Germany



has established and applies a Quality Management System for

The Sales of Pipeline assemblies at the site Mössingen;

Acquisition, storage, processing, assembling and dispatch of pipeline accessories at the site Nehren.

An audit was performed, Report No. **70726034**.
 Proof has been furnished that the requirements according to

ISO 9001:2008

are fulfilled.

The certificate is valid from **2016-07-22** until **2018-09-14**.
 Certificate Registration No.: **12 100 31866 TMS**.

M. Weger
 Product Compliance Management
 Munich, 2016-06-27




TÜV SÜD Management Service GmbH • Zertifizierungsstelle • Ridlerstraße 65 • 80339 München • Germany
www.tuev-sued.de/certificate-validity-check



GENERAL CROSS-PRODUCT CERTIFICATES AND DOCUMENTS

AEO-CERTIFICATE

Authorized economic operator “AEO (simplification of customs law)”

CHEMICAL RESISTANCE LIST

Copyright Bürkle GmbH, www.buerkle.de

POWER- AND DECLARATION OF CONFORMITY

- Declaration of conformity KFD EPDM
- Declaration of conformity KFD NBR

PRODUCT AND APPLICATION SPECIFIC DOCUMENTS

LINK-SEAL® MODULAR SEALS

- Det Norske Veritas DNV
“Penetration through “A” class divisions: pipe, duct, trunk etc. penetration”
- Lloyd’s Register:
“Pressure Test for Wall Penetration Seal, Type LINK-SEAL® Modular Seal”; Certificate No: APE 0409369/1
- TÜV approvals and test reports:
 - TÜV Süddeutschland: Test report: DDA4/118/94 for annulus sealing in modular design
 - TÜV SÜD: Production side test
 - TÜV SÜDWEST: Technical report DDA4/118/94 Component inspection of an annulus seal in modular design

Potable Water Approvals:

- Pressure plate test according to `UBA Elastomerleitlinie Übergangsregelung´; Test report TZW, Material Test DVGW W270; Inspection report TZW
- Sealing elements according to: `Elastomerleitlinie UBA´; Material Test DVGW W270; Inspection report TZW
- Radon tight: Test report Dr. Joachim Kemski, Radon tight PSI LINK SEAL® KTW/W270 Sealing material

COMPAKT SEALS

- ND 200 closed version: Pressure test; ND 200 split version: Pressure test
- Fixed-loose flange: Pressure test; Varia: Pressure test
- Material EPDM W270: Test report
- Radon tight: Test report Dr. Joachim Kemski
Radon tight PSI Kompakt Standard sealing material

SPECIAL COMPAKT SEALS

- Material EPDM W270: Test report

WALL COLLARS

- MFPA Leipzig; pressure tight in installed condition:
 - from pipe OD 32 up to 315
 - from pipe OD 355
- Radon tight: Test report Dr. Joachim Kemski
from pipe OD 32 up to 315

PSI PLUGS

- Lloyd’s Register: Pressure testing (3 bar)
- IMO Regulations; application in steel divisions
- Type Examination Fire Approval Pressure

SEAL WITH FIXED-LOOSE FLANGE

- MFPA Leipzig; Pressure tight in installed condition

WALL SLEEVES

- Fiber-cement (FZ) - MFPA Leipzig: Pressure tight in installed condition
- Fiber-cement (FZ) - MFPA Leipzig: Classification report fire behavior A1 - DIN EN 13501-1
- PVC - MFPA Leipzig: Pressure tight in installed condition

PLASTIC INSULATORS DSI

- Ruhrgas material test:
 - DSI plastic spacers GKO 125 gs, 125 gl, 36 gs, 36 gl; `TALW-Bauteilprüfung`

CORROSION PROTECTION

- NITTO HEAT SHRINKABLE SLEEVE NEO COVER NC 1150
 - EN 489; TEST REPORT; FFI
- DVGW EXAMINATION CERTIFICATE; DIN 30672, DIN EN 12068
 - KEBU B80-C KEBU B30
 - KEBU Bitumen-Tape GW
 - KEBU Bitumen-Tape Special
 - KEBU Petro-Tape A303
 - KEBU Kebulen SFT
 - Canusa K-60; K-60 HS; K-60 CT
 - Canusa GTS-50; GTS-50 HS
 - Canusa GTS-65/L
 - Canusa GTS-80/L
 - Canusa HCA Wrapid Tape
 - Canusa PLA; PMA
 - STOPAQ CZ-Tape
- OEVGW CERTIFICATE
 - Kebutyl-System A-3-C50 G 2.946
 - Kebutyl-System A-2-C50 G 2.947
 - Kebutyl-System A-3-C50 W 1.502
 - Kebutyl-System A-2-C50 W 1.503

FLANGE GASKETS & FLANGE ISOLATION

- PSI FLANGE GASKETS KFD:
 - KFD NBR; EN 682-1, DVGW VP406 A7; DIN-DVGW examination certificate
 - KFD EPDM; DVGW W270; Test report TZW
 - KFD EPDM; EN 681-1, BGA KTW, DVGW W270; DIN-DVGW examination certificate
- GLV-UNISEAL
 - GLV-UniSeal T; KTW; Test report Hy
 - GLV-UniSeal T; KTW; Report Hy
 - GLV-UniSeal T; DVGW W270; Test report Hy
 - GLV-UniSeal GGR; TA Luft (VDI R 2440, VDI R 2200); MPA Certificate
 - GLV-UniSeal GGR - DIN 3535-6; DIN DVGW examination certificate
- PSI PIKOTEK® FLANGE ISOLATIONS
 - VCS/LineSeal™; Shell Approval
 - VCS/LineSeal™; TA Luft (VDI R 2200) CST FH Münster
- VCFS CERTIFIKATE
 - GWI conformity according to DVGW VP 401
 - VCFS; TA Luft (VDI R 2200); CST FH Münster
 - API 6FB; Fire Test Report; YARMOUTH Research and Technology



www.adamuhendislik.net
+90 216 266 64 62